
 DOI: 10.1515/eces-2019-0024 ECOL CHEM ENG S. 2019;26(2):345-356 

Shahryar JAFARINEJAD1 

ECONOMIC ANALYSIS:  

TRICKLING FILTER/ACTIVATED SLUDGE  

OR NITRIFYING TRICKLING FILTER/ACTIVATED SLUDGE? 

ANALIZA EKONOMICZNA:  

ZŁOŻE ZRASZANE/OSAD CZYNNY  

CZY NITRYFIKACYJNE ZŁOŻE ZRASZANE/OSAD CZYNNY? 

Abstract: The performance and economic simulation and modeling are crucial for accurate and rapid designing, 
construction, and forecasting future economic needs of municipal wastewater treatment plants (MWWTPs).  
In this study, combined nitrifying trickling filter/activated sludge (NTF/AS) process was suggested for the 
modernization of a MWWTP and the performance and economics of MWWTPs based on the combined TF/AS 
process and combined NTF/AS process were analyzed and compared. In real, the performance, total project 
construction, total operation labor, total maintenance labor, total material, total chemical, total energy, and total 
amortization costs of these proposed MWWTPs were calculated and compared. Under the used design criteria and 
operational conditions in this study, the project construction cost of the MWWTP based on TF/AS was 15.25 % 
higher than that of the MWWTP based on NTF/AS. Also, MWWTP based on NTF/AS was cost effective and the 
material and amortization costs for both plants were higher in comparison with the operation, maintenance, 
energy, and chemical costs. It is necessary to note that this study is a computer simulation for a case and drawing 
general conclusions only on the basis of this simulation may be insufficient. 

Keywords: wastewater treatment plant, economic analysis, trickling filter, activated sludge 

Introduction 

Domestic and industrial wastewaters can contain nitrogen compounds [1-8] which total 
nitrogen in wastewater includes ammonia, nitrate, particulate organic nitrogen, and soluble 
organic nitrogen [2, 3]. Eutrophication of the rivers [9], toxic effects on aquatic life even in 
very low concentration [1, 10], undesired odors and several diseases [2, 11] have been 
listed as the environmental problems or negative impacts of ammonia and other nitrogen 
compounds. The maximum concentration of ammonia and ammonia compounds allowed 
for the fish at a temperature of 18 °C and pH of 5-7 is about 2 mg/dm3 [1, 12]. Biological 
treatments [13], nitrification-denitrification processes [5, 14], ion exchange process [15], 
natural or synthetic adsorbents [16], and membrane processes, specially pressure driven 

                                                           
1 Department of Chemical Engineering, College of Engineering, Tuskegee University, Tuskegee, AL 36088, USA, 
email: jafarinejad83@gmail.com 



Shahryar Jafarinejad 

 

346 

process [5, 17, 18] have been reported in the literature for ammonium removal from 
wastewater. 

In recent years, wastewater treatment plants (WWTPs) have been modeled and 
simulated because of the need to assess different solutions prior to their effective realization 
[4, 19-23]. In addition to technical, engineering and process related aspects of WWTPs, 
cost is an important consideration for the development and assessment of treatment 
alternatives, and can affect the economic feasibility of these alternatives. Thus, economic 
modeling and cost estimation are crucial for accurate and rapid designing, construction, and 
forecasting future economic needs of WWTPs [4, 24]. 

Biological treatment processes can be divided into suspended growth processes  
(e.g. activated sludge (AS) process, oxidation ditch, contact stabilization activated sludge, 
extended aeration activated sludge, step aeration activated sludge, pure oxygen activated 
sludge, aerated lagoons, etc.) and attached growth processes (e.g. trickling filter (TF), 
rotating biological contactor (RBC), etc.) [5, 7]. 

Drewnowski et al. [25] evaluated the effect of the improvement performed  
at a large-scale WWTP by means of modeling works, with the aim to determine the 
influence of the modernization over the process performance. They concluded that the 
energy consumption because of the aeration reduced about a 20 % maintaining the effluent 
quality [25]. 

The combined TF/AS process can be designed at high organic loads which a unique 
characteristic of this process is the intermediate clarifier. Generated solids in the TF are 
separated by the intermediate clarifier before partially treated wastewater enters the aeration 
tank or AS process. It is mostly a preferred mode of operation where NH3-N removal is 
needed [26]. In this study, combined nitrifying trickling filter/activated sludge (NTF/AS) 
process was suggested for the modernization of a municipal wastewater treatment plant 
(MWWTP) and the performance and economics of MWWTPs based on the combined 
TF/AS process and combined NTF/AS process were simulated and compared. In real, the 
performance, total project construction, total operation labor, total maintenance labor, total 
material, total chemical, total energy, and total amortization costs of these proposed 
MWWTPs were estimated and compared. 

Material and methods 

Case study and influent wastewater 

In order to base our study on a real case for analysis, a MWWTP in Iran was selected 
which is located in Tehran. The information of this plant was obtained from Mohagheghian 
et al. work [27]. The biological treatment of this plant is combined TF/AS process. It serves 
2,100,000 people. The characteristics of influent wastewater used in this analysis have been 
given in Table 1. In this study, the sludge retention time (SRT), mean influent flow, mean 
influent chemical oxygen demand (COD), mean influent biological oxygen demand (BOD), 
mean influent suspended solids (SS) and average summer temperature of this plant were 
obtained from Mohagheghian et al. [27]. Besides, values of minimum influent flow, 
maximum influent flow, % volatile solids, soluble COD, soluble BOD, Total Kjeldahl 
Nitrogen (TKN), soluble TKN, ammonia, total phosphorus, pH, settleable solids, oil and 
grease, non-degradable fraction of volatile suspended solids (VSS) and average winter 
temperature were assumed by the author for the performance and cost estimation. 

 



Economic analysis: trickling filter/activated sludge or nitrifying trickling filter/activated sludge? 

 

347

Table 1 
The characteristics of influent wastewater 

Parameter Value 

Mean influent flow [m3/h] 15000 

Minimum influent flow [m3/h] 14000 

Maximum influent flow [m3/h] 16000 

Influent COD [mg/dm3] 515 

Soluble COD [mg/dm3] 300 

Influent BOD [mg/dm3] 235 

Soluble BOD [mg/dm3] 80 

Influent SS [mg/dm3] 230 

Volatile solids [%] 75 

Average summer temperature [°C] 25.5 

Average winter temperature [°C] 5 

Total Kjeldahl Nitrogen (TKN) [mgN/dm3] 40 

Soluble TKN [mgN/dm3] 28 

Ammonia [mgN/dm3] 25 

Total phosphorus [mgP/dm3] 8 

pH 7.6 

Settleable solids [cm3/dm3] 10 

Oil and grease [mg/dm3] 100 

Non-degradable fraction of VSS [%] 40 

MWWTP based on combined trickling filter/activated sludge (TF/AS) 

The TF is an attach growth treatment system that uses microorganisms attached  
to a medium (plastic or mineral inert media) to remove organic matter from wastewater  
[26, 28-30]. A distribution system, containment structure, rock or plastic media, underdrain, 
and ventilation system are typical components of a TF and the TF process usually 
comprises an influent pump station, TF, TF recirculation pump station, and clarifier [26]. 
Low-rate filters (load ranging less than 40 kg BOD5/100 m3·d), intermediate-rate filters 
(load ranging up to 64 kg BOD5/100 m3·d), high-rate filters (load ranging from 64 to  
160 kg BOD5/(100 m3·d), and roughing filters (load ranging from 160 to  
480 kg BOD5/(100 m3·d)) are four basic categories of filters based on the organic loading 
of the TF [29]. 

An aeration tank, a settling tank or clarifier, and a sludge return or recirculation line 
are applied in the conventional or plug flow AS process to treat wastewater. A high ratio of 
organic loading (i.e. food/microorganism (F/M)) to the mixed liquor at the beginning of the 
reactor is the major feature of a plug flow configuration. Because of the little longitudinal 
mixing in a plug flow tank except for that which is caused by diffused aeration, substrate 
can be used up and the mass of microorganisms can be enhanced due to cell reproduction 
by flowing liquor through its length. Much of the oxygen can be consumed by nitrification 
and endogenous respiration upon being sufficiently low F/M ratio in the latter stages of the 
reactor. The ability to handle shock loads can be decreased due to the lack of longitudinal 
mixing and microorganisms may be affected by toxic material because of the little dilution 
of the inflow. Discouraging the excessive growth of filamentous organisms that can cause 
settlement problems in the secondary clarifier is the advantage of plug flow AS  
process [4, 31]. 

 
 



Shahryar Jafarinejad 

 

348 

Table 2 
The design criteria and operational conditions for processes of MWWTP based on combined TF/AS process 

Process or unit Design criteria and operational conditions 

Influent pump station 

Number of pumps: 2 
Type of pumps: constant speed pumps 

Depth to influent sewer: 4.57 m 
Static head: 12.19 m 

Screening 

Cleaning method: mechanically cleaned 
Mechanically cleaned depth: 0.30 m 

Width of bars: 0.63 cm 
Space of bars: 3.81 cm 

Slope: 30° 
Shape factor: 2.42 

Approach, maximum and average velocities: 0.76, 0.91 and 
0.76 m/s, respectively 

Grit removal 

Type of grit removal: aerated 
Number of units: 2 

Design basis: depth: 1.50 m 
Current allowance: 1.7 

Manning coefficient: 0.035 
Particle size: 0.2 mm 
Specific gravity: 2.65 

Volume of grit: 2.99 × 10–5 m3 grit/m3 
Detention time: 2.5 min 

Air supply per unit length of tank: 0.27 N m3/min/m 
Surface velocity: 0.45 m/s 

Tank floor velocity: 0.30 m/s 

Primary clarification 

Type of clarifier: circular 
Design basis: average flow 

Surface overflow rate: 40.74 m3/(m2·d) 
Sidewater depth: 2.74 m 

Weir overflow rate: 186.3 m3/(m·d) 
Specific gravity: 1.05 

Underflow concentration: 4 % 
SS, BOD, COD, TKN and phosphorus removals: 58, 32, 40,  

5 and 5 %, respectively 

Trickling filter 

Solids production rate: 0.65 kg VSS/kg BOD 
Effluent BOD: 30 mg/dm3 

Hydraulic loading rate: 44 m3/(m2·d) 
Surface specific area: 85.30 m2/m3 

Intermediate clarifier and secondary clarifier 

Type of clarifier: circular 
Design basis: average flow 

Surface overflow rate: 20 m3/(m2·d) 
Maximum solid loading rate: 117.18 kg/(m2·d) 

Sidewater depth: 3 m 
Weir overflow rate: 186.3 m3/(m·d) 

Specific gravity: 1.03 
Underflow concentration: 1 % 

Effluent SS: 20 mg/dm3 

Conventional (plug flow) AS 

Process design: carbon removal plus nitrification 
Design basis: SRT: 15 d 
Aeration type: Diffused 

Bubble size: fine 
Alpha factor for oxygen transfer in wastewater: 0.5 

Beta factor for oxygen saturation in wastewater: 0.95 
Fine bubble minimum air flow: 0.61 dm3/s/m2 



Economic analysis: trickling filter/activated sludge or nitrifying trickling filter/activated sludge? 

 

349

Process or unit Design criteria and operational conditions 

Standard oxygen transfer efficiency: 20 % 
Mixed liquor suspended solids (MLSS): 2500 mg/dm3 

Maximum heterotrophic specific growth rate: 6 1/d 
Heterotrophic decay rate: 0.24 1/d 

Maximum autotrophic specific growth rate: 0.5 1/d 
Autotrophic decay rate: 0.04 1/d 

Biomass yield: 0.5 

Chlorination 
Chlorine dose: 10 mg/dm3 

Contact time at peak flow: 30 min 
Influent coliform count: 107/100 cm3 

Gravity thickening 
Design basis: mass loading: 50 kg/(m2·d) 

Depth: 3 m 
Underflow concentration: 5 % 

Anaerobic digestion 

Specific gravity: 1.05 
Percent volatile solids destroyed: 50 % 

Concentration in digester: 5 % 
Minimum detention time in primary digester: 15 d 

Location: Moderate-winter: ~ 0 °C 
Raw wastewater: 20 °C 

Digester: 40 °C 
Fraction of influent flow returned as supernatant: 2 % 

SS, BOD, COD, TKN and ammonia of supernatant: 6250, 
1000, 2150, 950 and 650 mg/dm3, respectively 

Belt-filter press 

Cake solids content: 19 % 
Density of cake: 1200 kg/m3 

Operating schedule per day: 8 h/d 
Days operating per day: 5 d/week 

Hydraulic loading per meter of belt press width: 381 m3/d 
Polymer dosage: 1 % dry wt. 

Filtrate solids concentration: 100 mg/dm3 

Hauling and land filing 

Disposal cost basis: sludge disposal per ton 
Distance to disposal site: 20 km 

Daily operation: 8 h 
Loading time per vehicle: 0.75 h 

Hauling time per trip: 1 h 

 

 
Fig. 1. Layout of MWWTP based on combined TF/AS process 



Shahryar Jafarinejad 

 

350 

Layout of MWWTP based on combined TF/AS process is shown in Figure 1.  
The proposed plant consists of influent pump station, preliminary treatment (screening, grit 
removal), primary clarification, TF, intermediate clarifier, conventional (plug flow) AS, 
secondary clarifier, chlorination, gravity thickening, anaerobic digestion, belt-filter press, 
and hauling and land filing. The design criteria and operational conditions used in this study 
for different treatment processes in MWWTP are shown in Table 2. CapdetWorks uses the 
influent characteristics and the process parameters to design the applicable system. The 
designs created by CapdetWorks (typical suggested values) without modification were 
accepted for all other physical parameters that have not been given here. In reality, the 
preliminary design (estimated/suggested values) in the “Design Override” tab of the 
software for all other physical parameters of all unit operations were accepted and used for 
the cost estimation. 

MWWTP based on combined nitrifying trickling filter/activated sludge (NTF/AS) 

NTFs are reliable and cost-effective systems to convert NH3-N [26]. Organic loading, 
hydraulic loading, temperature, pH, dissolved oxygen concentration, and filter media, etc. 
are different factors which can affect the kinetics of nitrification [31]. NTFs with 6-12.2 m 
modular plastic media depths have been reported to have good performance and there are 
NTFs with depths up to 13 m as well. For maximizing NH3-N concentration (i.e., maintain 
a high driving force), recirculation should be reduced to control the biofilm thickness.  
The rate of nitrification is proportional to the surface area of the media exposed to the 
liquid being nitrified [26, 32]. 

 

 
Fig. 2. Layout of MWWTP based on combined NTF/AS process 

Layout of MWWTP based on combined NTF/AS process is shown in Figure 2.  
The proposed plant consists of influent pump station, preliminary treatment (screening, grit 
removal), primary clarification, NTF, intermediate clarifier, conventional (plug flow) AS, 
secondary clarifier, chlorination, gravity thickening, anaerobic digestion, belt-filter press, 
and hauling and land filing. The design criteria and operational conditions of all processes 



Economic analysis: trickling filter/activated sludge or nitrifying trickling filter/activated sludge? 

 

351

except NTF were the same as those of MWWTP based on combined TF/AS process. 
Specific surface area, surface loading rate, influent alkalinity, effluent ammonia in summer 
and effluent ammonia in winter of NTF unit were 134.51 m2/m3, 44 m3/(m2·d),  
300 mg/dm3, 2 mg/dm3 and 5 mg/dm3, respectively. The preliminary design 
(estimated/suggested values) in the “Design Override” tab of the software for all physical 
parameters of all unit operations without modification were accepted and used for the cost 
estimation; which values of some physical parameters of some unit operations in this plant 
were not equal to those of MWWTP based on combined TF/AS process. 

Economic analysis technique 

The planning level design and costing productivity are remarkably improved by 
economic analysis and evaluations which result in better engineering decisions. Cost 
estimation to build, operate and maintain the MWWTPs was conducted using CapdetWorks 
v4.0 (purchased for academic use) with equipment costing database Sept 2007 (USA, Avg). 
CapdetWorks designs each unit process in a given process layout based on the influent 
characteristics and then estimates the cost of the design. It calculates all the cost - capital, 
operating, energy, material, chemical, amortization and maintenance for each treatment 
alternative [4, 33]. The program applies two cost estimating methods, parametric and unit 
costing [24, 34]. The default cost data (the unit costs, cost indices, site-specific costs, and 
equipment costs) in the software was used for the cost estimation. 

Results and discussion 

Performance of the MWWTPs based on TF/AS and NTF/AS processes 

The MWWTPs based on TF/AS and NTF/AS processes were simulated through the 
CapdetWorks v4.0 software and final treated effluent characteristics for these plants are 
given in Table 3. Note that the aim of this study was not to investigate the performance and 
effect of operational parameters on the performance of these MWWTPs. These values were 
results of CapdetWorks software and the purpose of reporting these values was to show that 
the economic comparison of these MWWTPs was assumed based on these final treated 
effluent parameters. As shown in Table 3, the final treated effluent parameters of the 
MWWTP based on NTF/AS processes were better than those of MWWTP based on TF/AS 
processes; and treated effluent investigated parameters from both MWWTPs complied with 
the regulated treated effluent standards. Amount of ammonia in treated water from the 
MWWTP based on TF/AS process and the MWWTP based on NTF/AS process were  
1.38 and 1.29 mg/dm3, respectively; which were lower than standard value of about  
2 mg/dm3 (the maximum concentration of ammonia and ammonia compounds allowed for 
the fish at a temperature of 18 °C and pH of 5-7) [1, 12]. Drewnowski et al. [25] studied the 
effect of the improvement performed at a large-scale WWTP by means of modeling works 
and reported the rate of the main processes depending on the aeration, that is oxygen uptake 
rate (OUR) and ammonia uptake rate (AUR), to be about 22 g O2/(kg VSS·h) and  
2.9 g N/(kg VSS·h), respectively [25]. 

 
 
 
 
 
 



Shahryar Jafarinejad 

 

352 

Table 3 
Results of the software for the final treated effluent characteristics of the MWWTPs  

based on TF/AS and NTF/AS processes 

Parameter 
MWWTP based 

on TF/AS 

MWWTP based 

on NTF/AS 
Effluent guidelines [35] 

SS [mg/dm3] 20 20 50 

Volatile solids [%] 73.4 34.6  

Settleable solids [cm3/dm3] 0 0  

BOD5 [mg/dm3] 4.62 3.63 30 

Soluble BOD5 [mg/dm3] 2.02 2.02  

COD [mg/dm3] 25.1 13.4 125 

Soluble COD [mg/dm3] 3.04 3.04  

TKN [mg N/dm3] 2.84 1.98  

Soluble TKN [mg N/dm3] 1.38 1.29  

Ammonia N [mg N/dm3] 1.38 1.29  

Nitrite [mg N/dm3] 0 0  

Nitrate [mg N/dm3] 30.8 26.6  

Total phosphorous [mg P/dm3] 0.30 0.10 2 

pH 7.6 7.2 6-9 

Oil and grease [mg/dm3] 0 0 10 

 
Economic comparison of the MWWTPs based on TF/AS and NTF/AS processes 

The total project construction cost ($) and the total operation, maintenance, material, 
chemical, energy, and amortization costs ($/year) of the MWWTPs based on TF/AS and 
NTF/AS processes are shown in Figure 3 and Figure 4, respectively. The software designs 
each unit process in a given process layout based on the influent characteristics and then 
estimates the cost of the design. Note that these values were results of CapdetWorks v4.0 
software for large-scale MWWTPs with mean influent flow of 15000 m3/h. In addition, for 
the influent characteristics in this study and compliance of treated effluent parameters from 
both MWWTPs with the regulated treated effluent standards, estimated/suggested values in 
the software for physical parameters of some unit operations of these plants were not 
identical. For example, based on the design created by software (suggested/estimated values 
in the software), number of stages of TF was 2 and physical parameters (diameter, depth, 
etc.) of TF and NTF were not identical. Furthermore, the aim of this study was not to 
optimize the costs of these plants with changing physical and operational parameters; but, 
the purpose of this simulation was only the simple comparison of their costs based on 
acceptable designs. Figure 3 illustrates that the project construction cost of the MWWTP 
based on TF/AS was higher than that of the MWWTP based on NTF/AS by about 15.25 % 
under the used design criteria and operational conditions in this study. Also, Figure 4 shows 
that all the total operation, maintenance, material, chemical, energy, and amortization costs 
of the MWWTP based on NTF/AS were lower than those of the MWWTP based on TF/AS. 
All the costs of the NTF were lower than those of the TF. One benefit of applying NTF is 
reduced sludge yield [24]. The reduced sludge yield and resulting low total suspended 
solids concentration in the NTF effluent stream may lead to decreased costs for downstream 
units (e.g. intermediate clarifier and plug flow AS) and sludge treatment sections (gravity 
thickening, anaerobic digestion, belt-filter press, and hauling and land filing). An analysis 
in the software demonstrated that all costs for both plants are reduced with decreasing the 
selected design influent flow rate. These results depicted that the MWWTP based on 



Economic analysis: trickling filter/activated sludge or nitrifying trickling filter/activated sludge? 

 

353

NTF/AS was cost effective and the material and amortization costs for both plants were 
higher in comparison with the operation, maintenance, energy, and chemical costs. 

 

 
Fig. 3. Results of the software for the total project construction cost of the MWWTPs based on TF/AS 

and NTF/AS processes for the influent flow rate, design criteria and operational conditions used 
in this study 

 
Fig. 4. Results of the software for the total operation, maintenance, material, chemical, energy, and 

amortization costs of the MWWTPs based on TF/AS and NTF/AS processes for the influent flow 
rate, design criteria and operational conditions used in this study 

310000000

320000000

330000000

340000000

350000000

360000000

370000000

380000000

390000000

400000000

MWWTP based on TF/AS MWWTP based on NTF/AS

T
o

ta
l 

p
ro

je
ct

 c
o

n
st

ru
ct

io
n

 c
o

st
 [

$
]

0

5000000

10000000

15000000

20000000

25000000

30000000

35000000

40000000

C
o

st
 [

$
/y

ea
r]

MWWTP based on TF/AS

MWWTP based on NTF/AS



Shahryar Jafarinejad 

 

354 

Conclusions 

Combined NTF/AS was suggested for the modernization of a MWWTP and the 
performance and economics of MWWTPs based on the combined TF/AS process and 
combined NTF/AS process were simulated and compared: 

•  Amount of ammonia in treated water from the MWWTP based on TF/AS process and 
the MWWTP based on NTF/AS process were 1.38 and 1.29 mg/dm3, respectively; 
which were lower than standard value of about 2 mg/dm3 (the maximum concentration 
of ammonia and ammonia compounds allowed for the fish at a temperature of 18 °C 
and pH of 5-7). 

•  Under the used design criteria and operational conditions in this study, the project 
construction cost of the MWWTP based on TF/AS was 15.25 % higher than that of the 
MWWTP based on NTF/AS. 

•  One benefit of applying NTF is reduced sludge yield. The reduced sludge yield and 
resulting low total suspended solids concentration in the NTF effluent stream may lead 
to decreased costs for downstream units (e.g. intermediate clarifier and plug flow AS) 
and sludge treatment sections (gravity thickening, anaerobic digestion, belt-filter press, 
and hauling and land filing). Thus, the MWWTP based on NTF/AS can be cost 
effective. 

•  Under the used design criteria and operational conditions in this study, the material and 
amortization costs for both plants were higher in comparison with the operation, 
maintenance, energy, and chemical costs. 

•  Note that this study is a computer simulation for a case based on acceptable designs 
and drawing general conclusions only on the basis of this computer simulation may be 
insufficient. 

References 

[l] Koyuncu I. Effect of operating conditions on the separation of ammonium and nitrate ions with 
nanofiltration and reverse osmosis membranes. J Environ Sci Health. Part A. 2002;37(7):1347-1359. DOI: 
10.1081/ESE-120005991. 

[2] Bodalo A, Gomez JL, Gomez E, Leon G, Tejera M. Ammonium removal from aqueous solutions by reverse 
osmosis using cellulose acetate membranes. Desalination. 2005;184:149-155. DOI: 
10.1016/j.desal.2005.03.062. 

[3] Nourmohammadi D, Esmaeeli MB, Akbarian H, Ghasemian M. Nitrogen removal in a full-scale domestic 
wastewater treatment plant with activated sludge and trickling Filter. J Environ Public Health. 2013. Article 
ID 504705: 1-6. DOI: 10.1155/2013/504705. 

[4] Jafarinejad S. Cost estimation and economical evaluation of three configurations of activated sludge process 
for a wastewater treatment plant (WWTP) using simulation. Appl Water Sci. 2017;7:2513-2521. DOI: 
10.1007/s13201-016-0446-8. 

[5] Jafarinejad S. Petroleum Waste Treatment and Pollution Control. 1st edition. Oxford:  
Butterworth-Heinemann; 2017. ISBN: 9780128092439. 

[6] Jafarinejad S, Faraji M, Jafari P, Mokhtari-Aliabad J. Removal of lead ions from aqueous solutions using 
novel modified magnetic nanoparticles: optimization, isotherm, and kinetics studies. Desalin Water Treat. 
2017;92:267-274. DOI:  10.5004/dwt.2017.21562. 

[7] Jafarinejad S. A comprehensive study on the application of reverse osmosis (RO) technology for the 
petroleum industry wastewater treatment. J Water Environ Nanotech (JWENT). 2017;2(4):243-264. DOI: 
10.22090/jwent.2017.04.003. 

[8] Jafarinejad S, Park H, Mayton H, Walker SL, Jiang SC. Concentrating ammonium in wastewater by forward 
osmosis using a surface modified nanofiltration membrane. Environ Sci Water Res Technol.  
2019;5:246-255. DOI: 10.1039/C8EW00690C. 



Economic analysis: trickling filter/activated sludge or nitrifying trickling filter/activated sludge? 

 

355

[9] Furrer G, Wehrli B. Microbial reactions, chemical speciation, and multicomponent diffusion in porewaters of 
a eutrophic lake. Geochim Cosmochim Acta. 1996;60:2333-2346. DOI: 10.1016/0016-7037(96)00086-5. 

[10] Vucebic S. The mechanism of gold extraction and copper precipitation from low grade ores in cyanide 
ammonia systems. Miner Eng. 1997;10:309-326. DOI: 10.1016/S0892-6875(97)00007-1. 

[11] Balci S, Dincel Y. Ammonium ion adsorption with sepiolite: use of transient uptake method. Chem Eng 
Process. 2002;41:70-85. DOI: 10.1016/S0255-2701(01)00104-0. 

[12] AWWA, Water Quality and Treatment. New York: McGraw-Hill; 1990. ISBN: 0070015406. 
[13] Helmer C, Tromn C, Hippen H, Rosenwinkel KH, Seyfried CF, Kunst S. Single stage biological nitrogen 

removal by nitritation and anaerobic ammonium oxidation in biofilm systems. Water Sci Technol. 
2001;43:311-320. DOI: 10.2166/wst.2001.0062. 

[14] Sedlack R. Phosporous and Nitrogen Removal from Municipal Wastewater: Principles and Practice. 2nd ed. 
New York: Lewis Publisher; 1991. ISBN: 9780873716833. 

[15] Jorgensen TC, Weatherley LR. Ammonia removal from wastewater by ion exchange in the presence of 
organic contaminants. Water Res. 2003;37:1723-1728. DOI: 10.1016/S0043-1354(02)00571-7. 

[16] Bernal MP, Lopez-Real JM. Natural zeolites and sepiolite as ammonium and ammonia adsorbent materials. 
Biores Technol. 1993;43:27-33. DOI: 10.1016/0960-8524(93)90078-P. 

[17] Noworyta A, Koziol T, Trusek-Holownia A. A system for cleaning condensates containing  
ammonium nitrate by the reverse osmosis method. Desalination. 2003;156:397-402. DOI:  
10.1016/S0011-9164(03)00373-4. 

[18] Reig M, Licon E, Gibert O, Yaroshchuk A, Cortina JL. Rejection of ammonium and nitrate from sodium 
chloride solutions by nanofiltration: Effect of dominant-salt concentration on the trace-ion rejection. Chem 
Eng J. 2016;303:401-408. DOI: 10.1016/j.cej.2016.06.025. 

[19] Mannina G, Viviani G. Hybrid moving bed biofilm reactors: an effective solution for upgrading a large 
wastewater treatment plant. Water Sci Technol. 2009;60(5):1103-1116. DOI:  10.2166/wst.2009.416. 

[20] Gernaey KV, van Loosdrecht MCM, Henze M, Lind M, Jørgensen SB. Activated sludge wastewater 
treatment plant modelling and simulation: state of the art. Environ Model Software. 2004;19:763-783. DOI: 
10.1016/j.envsoft.2003.03.005. 

[21] Nasr MS, Moustafa MAE, Seif HAE, Kobrosy GE. Modelling and simulation of German  
BIOGEST/EL-AGAMY wastewater treatment plants-Egypt using GPS-X symulator. Alexandria Eng J. 
2011;50(4):351-357. DOI: 10.1016/j.aej.2011.05.003. 

[22] Lester JN, Soares A, Martin DS, Harper P, Jefferson B, Brigg J, et al. A novel approach to the anaerobic 
treatment of municipal wastewater in temperate climates through primary sludge fortification. Environ 
Technol. 2009;30(10):985-994. DOI: 10.1080/09593330903029424. 

[23] Jafarinejad S. Simulation for the performance and economic evaluation of conventional activated sludge 
process replacing by sequencing batch reactor technology in a petroleum refinery wastewater treatment 
plant. Chem Engineering. 2019;3(2):45. DOI: 10.3390/chemengineering3020045. 

[24] Zahid WM. Cost analysis of trickling-filtration and activated-sludge plants for the  treatment  
of municipal wastewater. Proceedings of the 7th Saudi Engineering Conference. College of Engineering, 
King Saud University, Riyadh 2-5 Dec., 2007;1-15. https://pdfs.semanticscholar.org/ 
e741/643ada211598202efec053f21e10f0dc7cf6.pdf. 

[25] Drewnowski J, Remiszewska-Skwarek A, Fernandez-Morales FJ. Model based evaluation of plant 
improvement at a large wastewater treatment plant (WWTP). J Environ Sci Health Part A.  
2018;53(7):669-675. DOI:  10.1080/10934529.2018.1438821. 

[26] Daigger GT, Boltz JP. Trickling filter and trickling filter-suspended growth process design and operation:  
A state-of-the-art review. Water Environ Res. 2011;83(5):388-404. DOI: 
10.2175/106143010x12681059117210. 

[27] Mohagheghian A, Nabizadeh R, Mesdghinia A, Rastkari N, Mahvi AH, Alimohammadi M, et al. 
Distribution of estrogenic steroids in municipal wastewater treatment plants in Tehran, Iran. J Environ 
Health Sci Eng. 2014;12:1-7. DOI: 10.1186/2052-336X-12-97. 

[28] Wik T. Trickling filters and biofilm reactor modeling. Rev Environ Sci Bio/Technol. 2003;2:193-212. DOI: 
10.1023/B:RESB.0000040470.48460.bb. 

[29] United States Environmental Protection Agency (US EPA). Wastewater technology fact sheet, Trickling 
filters, United States Environmental Protection Agency, Office of Water, Washington, D.C., EPA  
832-F-00-014, September 2000. https://www3.epa.gov/npdes/pubs/trickling_filter.pdf. 

[30] United States Environmental Protection Agency (US EPA). Wastewater technology fact sheet, Trickling 
filters nitrification, United States Environmental Protection Agency, Office of Water, Washington, D.C., 
EPA 832-F-00-015, September 2000. https://www3.epa.gov/npdes/pubs/trickling_filt_nitrification.pdf. 



Shahryar Jafarinejad 

 

356 

[31] Environmental Protection Agency (EPA) Waste water treatment manuals, primary, secondary and tertiary 
treatment 1997. http://www.epa.ie/pubs/advice/water/wastewater/EPA_water_%20treatment_manual_ 
primary_secondary_tertiary1.pdf. 

[32] Parker DS, Jacobs T, Bower E, Stowe DW, Farmer G. Maximizing trickling filter nitrification through 
biofilm control: research review and full scale application. Water Sci Technol. 1997;36(1):255-259. DOI: 
10.1016/S0273-1223(97)00332-6. 

[33] Hydromantis Environmental Software Solutions, Inc. CapdetWorks V4.0: State-of-the-art software for the 
design and cost estimation of wastewater treatment plants. User’s Guide 2018. 
https://www.hydromantis.com/. 

[34] United States Environmental Protection Agency (US EPA). Process design and cost estimating algorithms 
for the computer assisted procedure for the design and evaluation of wastewater treatment systems 
(CAPDET Design Manual). Cullinane Jr. Harris, editor. Sun, U.S. EPA, Office of Water Program 
Operations, Washington, D.C, 1982. https://apps.dtic.mil/dtic/tr/fulltext/u2/a115314.pdf.  

[35] World Bank Group. Environmental, Health, and Safety (EHS) Guidelines. General EHS guidelines: 
Environmental wastewater and ambient water quality. 2007;1-8. https://www.ifc.org/wps/wcm/ 
connect/026dcb004886583db4e6f66a6515bb18/1-3%2BWastewater%2Band%2BAmbient%2BWater 
%2BQuality.pdf?MOD=AJPERES. 
 


